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ARRER ,
ARM BED AND IT S ACCESSRIES

Fig 2B&ma—FK HaE
No. Parts No. ) % Description Amt.Req
Bl M91054004 SW-PW7 374FA 25 M4X8--- Screw MAX8:------rrrrrerees 2
B2 MSO8BA2830 AU rcrrvrrvrscneseennsanns Face plate-------===s2=sss-- 1
B3  M91058004 SW-PW7'39{FA R MAX6--- Screw MAXG:-----r--r-rnn--- 6
B4  MO1910080 I Atry----reerreercreneeennns Rubber plug ¢ 19------------ 1
B5 MBOSA0Q339 Ji/\ —--cvrerermrermnrmnncnnns COVEr-- " vrerranaramaeanans 1
B6 MO0883080 I Lfry-ceceverecnaanenneanas Rubber plug ¢8.8-+--+-+----- 3
B7 MO1182080 T Ay --rrererrrvviencereenns Rubber plug ¢ 11.8----------- 1
B8 MN10A4742 79 ........................... Oil Caprecrr e 1
B9  MA20A0584 TUE AN —-vcrvrrrrenneanes Thread take—up cover:------- 1
B10 MBO3A0849 FT—4hnN —crrecermmrenmceenatn Motor cover=+-- s r=vees-oe- 1
BI11  MBO3A0600 hy7 B —-reeveevnrnemnrennn. Top GOVer-+++++sssrrreeness 1
B12 M91057004 SW-PW7'334+A' %Y M4X20-- Screw MAX20-----+reervnenss 2
B13 M91058004 SW-PW7'57{FA %Y MAX6: -+ Screw MAXE:------vvvvererees 5
B14 M90408037 SW-PW737{FA 2 M4AX12-- Screw MAX12----vverereenens 1
B15 MSO03A0417 I A ---creeeemmmeemnaanaanns Tir@-cccecrresceasrraccancnons 1
B16 M94005037 PH#33Y M4X8-cr--reeennc--- Screw M4X8:-c-ccevernreennn- 6
B17 MBO5A1339 AN —(R)-c-rvvrvcmeereaennns Cover(R)- -+ srreeseensnnns 1
B18 MBO5B1339 AN —(L):---ccevrrensemnecenn. Cover(L)--+--=rsreeesemnnnes 1
B19  M90990002 E£F%Y" MAXB------vnrennennss Screw M4X8-:--creverenerne- 2
B20 MF80A0181 ARFUtq--c-rrmorierneeenees Thread guide--------c---xx--- 1
B21  MFT70A1180 ARFUtq-rerecmremrencnes Thread guide--------cceceene 1
B22 MF10A0181 ARFUF-recevcreernereneenns Thread guide-===+--=======--" 1
B23 MS08A0470 7\/\'”49 ...................... Slide platg:---------=ceeeen- 1
B24 MB60E6339 :/l)yg’j],\‘_ ................... Cylinder cover -+« -ssseeens 1
B25 M90906003 LI --vvrrrenrrrenennas Screw 9/64(40)X 32+ ---+--- 4
B26 MSO1A0361 jy;-j]‘* ...................... Latch- - --sceeerronnennann. 1
B27 MSO1A0192 4N R-vvevrrrrrenenenann.. Leaf spring------r-rcsesesne 1
B28 M90806002 tFRY 1/8(44)X6E---vvrvvve--- Screw 1/8(44)X6-+-+-------- 2
B29 MSOTAD4TT ARSIV cvrreveemmnmnananaains Adapter------ccsreiaiaiies 1
B30 MSO1A1739 kU cerrremmaaeaninnanannan, Hinge-»----romrereererecennns 1
B31 MSO08A0160 FAh —p ---errmermeemenennnns Eye guard-----------=-seenn 1
B32 ML10A0889 L'U%Y 1/8(44)-----rrvvveenn- Pin screw::«--x-sesoreeeaes 2
B33 MSO08A0601 TFAR =PI qGereereereeee-s Eye guard bracket:----------- 1
B34 M90804002 EF%Y" 1/8(44)X35-----+----- Screw 1/8(44)X3.5----------- 2
B35 M90859004 SW-PW7'37{+A'RY" M3X6---Screw M3 X 6-------rncvvnr-- 2
B36 M91053020 PFARY M4XE:---rrrerrrenrenns Screw M4X6----creeerenree- 1
B37 MF90A0553 FIWUK --rerrrmvnnnnraneees Thread tension stud---------- 1
B38 MF90A0181 AMPutq - crcceerrecccncnenn. Thread guide-«-«-<+-evevn--- 1
B39 MF10A1555 FanyH g-crrverecceneneenes Thread tension discs=-------" 2
B40 MF36A0245 IUALINH--vvvvenrnenrasens Thread tension spring=------* 1
B41 MF36A1180 ARFUFd---crrecereernrenenns Thread guide=---=-=-======+-" 1
B42 M91101046 JTIFyhecerrerecernrracennnn. Thumb nut-----rrrermmemsanes 1
B43 MO1605045 FautyFoyh--ecrerereeeacninn. Thumb nuts---+= = mseeeernn- 1
B44 MT60A0802 TP Aevrveeeerrnneneannnnns Thumb nut revolution stopper- -+ 1
B45 MN10A3245 IUAAN Rereerneecnenaanaann, Thread tension spring--+---+- 1
B46 MM11A0556 F3o A#I----oveevenenns Thread tension releasing discs* - 1
B47 MF10A0555 FIHu# Jecrvervverenreennnns Thread tension discg-=+++-«-- 2
B48 MY0204060 E'---rereriiiiiaiiiaies Thread tension releasing pin-- 1
B49 MF10A0553 FINuf ) -crcrrrrrreerannes Thread tension stud- -« -+ -- 1
B50 MF10A0187 ARRJNfevvvnermcrmcnnnannens Thread take-up spring-------- 1
B51 MF10A0709 77yya--rrereresreneeeenenenn. Thread tension regulator casing- 1
B52 M90901002 E7%Y° 9/64(40)X4-----c------ Screw 9/64(40)X4- - c--v--0 1
B53 MSO1A1476 AA =teeeeeiiiniiniian, Spacer-+-crerrrrisreraanans 1
B54 MSO3AT101 AYfGrreveereecenrennnnnnnnn. Needle plate----«---=-eeuvuee 1
B55 M90605010 #3%Y 2/32(56)X2.8---------- Screw 2/32(56) X 2.8+ ------- 2
B56 M90430060 ArINAE'Y PpA4XS1-wecreeeenes Pin ¢ 4X51--x-creererenennnn 1
B901 MSO8E1190 ARIFihlr-cerecerrrneennnns. Bobbin winder assy-:-------«- 1
BY02 MSOTEQ180 ARFUTA -cerererecacacarnnns Thread guide: ==« +=-ceese-- 1
B903 MFOOE0550 AMFInEyF)3fT--vvvvvvnnnnn Pre-tension assy- ="+« 1
B904 MAT6E0210 FItEVF)y3gs--corvovevnrenns Thread tension regulator assy-«+ 1
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HEL Vi
SEWING MECHANISM
Fig &Bsa—F nE
No. Parts No. o £ Description Amt Req.

C121 MVI14AT128 2y n) DPXS#16---- - - -- Needle DPXo#16------------- 1
C122 MO0815002 EJFARY crvvvrererreernnnnreeenns Screw 1/8(44) X 4.5+ --++- 1
C123 MF21D0181 AFPUtdrcvvrrrrnnrrenarenannns Thread guide-----=----------" 1
C124 MFI10AT181 AFFuFd-rrerereooenenerennnens Thread guide-« -+ rresn- 1
C125 MS10A1740 71’“‘ .......................... Felt-rrerreeneneenaeaienns 2
C126 MG30A0664 NYEK DAGN(S)-vvvernrenenen. Needle bar bushing (lower)---+ 1
C127 MSOTAOBE0 AYE M- ceernrrremcereareennnn. Needle bar----+----r-eeeeeen- 1
C128 MVSB8AQTE0 Jxlb-rrvreecereereriiiianens, Felteseorrerreorereannaiannnns 1
C129 MSO1A0663 NJF ALY rvvrvreenennns Needle bar bushing (upper):-- 1
C130 M90990002 EIXY MAXB++wrrrrrrrernsarnn Screw M4 X 8--ceeresrncenens 6
C131 MSOTADISS PUFAG fcrvvrreenreernnnecnnnn Guid@- s rrrrmrrrmranaanenana. 1
C132 MF10A0325 HJaT-ccevvverrerencnneenanans Square block: - rrrreereeeenns 1
C133 M91221001 FA%Y MEX12----vrevrrvvnnnnns Screw MOX12----r-vvvienens 2
C134 MO1802006 & HHESRY +erreverervnrinnnn. Set SCrew - rrrrarevraeanas 1
C135 MSO1A0383 39934 F e+ reeveernneencniana, Cranks=-------tesveseccacaans 1
C136 MO1601001 FA%Y 1/4(40)X6 - rvvervnrrnns Screw 1/4(40)XG---ccvveer--- 2
C137 MF60A2740 24/ R R R Felt-----ccsscecamcaaeaan. 2
C138 MF60A0232 ’7'7/ VEE T (S ) L Drive shaft bushing (L)------- 1
C139 MFT0AD352 f5—--rvrrrrrrrrereeerencennns Collar-++-rrrrrerrsrnrarnnens 1
C140 M91602001 %Y 1/4(40)X4:-vv-crrvvecres Screw 1/4(40)X4----+ecerve-- 2
C141 MBO3A023Q 9% e cereerinannniiniaa., Drive shaft----------cceecenn. 1
C142 MBGOEQ234 7Y JABR(Fh) e vverrevenrnnnnns Drive shaft bushing (M)-+----- 1
C143 MSOTA0350 AhgYhheereerrerrnnnnnenenns Thread trimmer cam-------«+ 1
C144 M91602005 AL H'IYE 1/4(40)----------- Set screw 1/4(40)---+------- 1
C145 M91607001 FA2Y" 1/4(40)X4: - - vcvvrvrernss Screw 1/4(40) X 4---ccvvevee- 1
C146 MNTOAOA56 & 4 ecveersrrasrerneneeanan. Ball bearing:----r=e=sssreees 1
C147 M90330065 CH4MAT 30 -crvvrrrvrrereansns Retaining ring C-type 30----- 1
C148 MO3001050 4 R vrerevvnnnreereninaanns Wagher--«----tcrseserrasanan 1
C149 MFO1A0259 AU AN UAYIAT Y Y cvemenenns Wave washer---++-cccseeeses. 1
C150 MFO1AQ4T6 AA —HBe-rrrrrenrrnereeaneenn Spacer Brrerererrresiaaienns 1
C151 MBOOEOBB2 J =1« crreemnnnrreannnaaanns Pulley:-==+srerrrsesreerenanns 1
C152 MB60A2406 t‘/ﬂ» .......................... Detector bracket assy - - - 1
C153 MNT2A1694 AUYAINY F20 (PI)rervererceee: Speed command disk F20(up)- - 1
C154 MFO1A0476 2ZA —*j’A ....................... Spacer A-srrrrrreenreeanaes 2
C155 MB60A0694 NUeny K10 (Y8)--crecreeenes Speed command diskK10(down)- 1
C156 M91520002 53Xy 15/64(28)X12- v+ nn--- Screw 15/64(28) X 12---+---+ 2
C161 M91203002 E54%°3/16(28)X15--+-rv--rree Screw 3/16(28)X15: -2+ 2
C162 MBBOEQ956 Lutyhy - v rrvmmenereiinnnns. Connecting rod-------+------ 1
C163 MSOTADB33 Alflr-rrvvrrrerensronannnnnnsss Bushing:-+--r=resrasraaannn 1
C164 M91222001 AR MBXB: - cvvvevevvvnnnnnns Screw MOXEB - ccvvererenecen. 3
C165 MO1802045 Fopevvrrvrvrerenarsnaeanaianns NUt-reerrmremeeenasaneanannn, 1
C166 M95004021 oOvhI7+Y%bA2Y" MEXS: - ------- Screw M5 X 5---reereraneann. 1
C167 MSOTAO508 HHUNT T -c-rrrerrnereasenanns Sector gear-+----sserreerines 1
C168 MSOTAD8IT THF Y Hecerrcrrnrennrennenn. Rock shaft-----crrecrevsennes 1
C169 MO8003015 LAY H YUY MBerrrrrrarnnnnnnn Screw M8« «eereerraseenneen. 1
C170 MBG60OE0452 Y3 JAaN(EHT) - wrrvvrvnrereee. Hook shaft bushing (R)------- 1
C171  M91506001 ARy 15/64(28)X6+ - -ocrrvvee Screw 15/64(28)X6---------- 2
C172 MMTTAD352 f—cvvvrrrerrnennrresaannnn. Collars= -~ s esnmmnreraneeeanns i
C173 M90802003 ILEFHY" 1/8(44)X4.5- -+ -+ Screw 1/8(44) X 4.5-- e+ 2
C174 MO3006050 H N4 «-vvvvrrerrmmnanreecnann. Washer «+rrrerrareareneoens 2
C175 MSOTADST72 W THEN Revrrerrereeiniinennn, Sprlng ....................... 2
C176 M90502085 Oyl --cereerenennenannnnn, O-ring--c-vmrrreremmeeeneenes 1
C177 MSOTAQTBT AYYYY Hereeieiiiiaiiieinen, Eccentric shafts -+ ceceee 1
C178 M96003020 FARY MBXB--rrreerverecnnnnes Screw MBXG-«--veeeceancnnne 2
C179 MSOTADTI2T YMIT rrerrrrrrnmriireniennnnn. Outer hook-«+++=rverreansnnn 1
C180 MSO09A0950 AVAYIYTI-cevrervnrreennanenn Hook clamp-+-++«+++seseeesns 2
C181 MSOTAOBTT FIAN -rerrrrrrenanrarennnnnn. Hook driver----=+==+sreecnes- 1
C182 M95001021 OvhI7+H Y%K Ik M5X16+++cvvvnt Bolt M9 X 16---crrrrreeenness 1
C183 MSOTAQ120 FHH Teevrvrrrrnnerraareeneann. Inner hook= -+ sssererencnees 1
C184 MSOTAQB16 FHH TAGTI-vrevrerrernarenannn Hook retaine-----++ssseessass 1
C185 MSOTAODTI23 K EUrrrrrrvnerrneenrenniinan, Bobbin-+--= +tcreeraeancnn 1
C186 MSOTADT25 KLU —Rrvreerverrarnernennns Bobbin case« -+ - reerrornns 1
C187 M90853002 TRy wcrcrvrmrrerrenninseennnn Screw 1/8(80) X 4-«-vvevere-- 2
C188 MSO1A0329 HTARTUFA - rvrvrrerreneeniins Thread guide---=+-+c-sereeens 1
C189 MO000T1060 ALIYE Y revvrrenaeenreinnennnnn PinmB-4X 18«+-vceeeeeucun. 1
C190 MBBOAQTAD FIfLbrrvvrrrrnserensvreuineenn. Feltrreorrormreroseraraeacnens 1
C905 MSO1E0450 LAY 9938F -veereenneninainns Hook shaft assy:«--+«-----... 1
C906 MSO1E0580 TUE UNIIIET cevreeeniennen, Thread take-up lever assy---- 1
C907 MBBOETB82 F =Y IhT evvrrerrreenreenins. Pulley assy-«+====-s=sssnnen 1
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X-Y table mechanism
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X-Y table mechanism

Fig B#&I—F BE
No. Parts No. o 2 Description Amt.Req.
D201 MBO3AQ40T FUvadmuXescererrreeccnen Detector plate (X)------------ 1
D202 M94008017 HITAVTUMMAXG: - -ovvvvereenr Bolt M4 X 6------rrrrevnncnns 2
D203 MB60A2601 '7"/“/1"}/\"/}'}“}’7»{9 .............. Bracket ---cccerecrennaienn 2
D204 M95048095 ATy’ Uy E-9934F e Motor assy (Y)---eoeeeecnne- 1
D205 M94006017 tI7T4U9IMAX16 - cvcvmnvnnes Bolt M4 X 16--+-c-rrnmeeesn-e 8
D206 MBO3A1957 YV JaFAL—A(L)-----vrerrveeees Fixed race (Y/LEFT)--------- 1
D207 M95005021 myAI7HY%F LIMEX45-------- - Bolt M5X45---«-cvcenninnns 2
D208 MO0501053 W AH I ARG rreererenarreaenne Spring washer §--««ereeeeenss 2
D209 M90550050 IH HH ARG cvvrrrevernnanaeens Washer §------vererrernrenns 6
D210 MBBOAISTT U AUt Feeeerrrenenniniian, Sleeye - emrrrasarreaaeee 1
D211 M97321099 H=2"N(WLRE=G)---vereennnes Cable(motor)-+«=rereererenn: 1
D212 M95002020 [YAITTYHFARY MEXG <-crvree- Screw M5 X Gevceerenccnnsens 6
D213 M95001017 t77"4‘}’7")|~M5X20 ............... Bolt MOX20- - rveersennenens 4
D214 MSO8A0603 YN IAE=FF f-cnrrverrennnnnns Motor support (Y)«--«-exxe--- 1
D215 M90511065 ERFRAT 6-cvvvrerrvvnrneereees E-Type retaining ring 6--«- -+ 5
D216 MSOTAQ454 & heceermareneinnnieinenn.s Shaft--re-reerremrearsneeacns p)
D217 M91001075 TAHAN YUY o creeeerenennnns Ball bearing=+«+-----esvee--- 8
D218 MBO03A0767 44309 7 =Y a9r ) reeveeenss Driven pulley:<«+--cceeeeeeee. 2
D219 M95038021 myh)7FY4k LPMEX105:------- Bolt M5 X 108 -----verreeees 1
D220 MBO3A0390- YHR O Pererereraratanmcaenns Driving shaft (Y)-++«serereen 1
D221 MBO3A1767 44309 7 =YF ) eeverrnannenss Driving pulley:--««--c-e-n--- 2
D222 M91053020 myh)I7FY%bAx MAXG: - Screw M4 X Gccerrenmcnnnens 4
D223 M91400010 7534454 MAXB---vvvverrnes Screw MAX8-----rvereerne-- 2
D224 MSO1A0778 YA MHI-cceeorecnreeaaenn, Belt clamper (Y)---+-ercvvv-- 1
D225 MBO3A0523 43IV ANMY)ccvrereereneennns Timing belt (Y)--erveeeeeesn-- 1
D226 MBO3A2390 YIR Y grereerrrrearnennnnnnns Driving shaft (Y)-+cerreeere 1
D227 M91002070 YT yigecerrrerrrraeneenens Bearing LM10-UU=--+«--cc--- 2
D228 MSOTA0781 YA M f-crcevrernneeeneeen. Belt holder (Y)-------x-x----- 1
D229 MI5001017 £I7T74YHYrMEX20 - - rvvreass Bolt M9 X 20 ccrrvernanecens 1
D230 MSO08A0692 U h9 N U - cceeeie et Bearing housing:---=-+-=+--- 1
D231 MB60A0620 +40Y9)97° FGC—8-----cerer-- Nylon clip FGC-8------------ 1
D232 M94006021 FARY MAXG:r--r-rrrerreercens Screw M4X8:---«-vrvrecnnn 2
D233 MSOBAZ2454 S -cvevnrinnenncnienninnnes Shaft--r-e-remreececmsreranss 1
D234 MSOBAD455 U HHHTL cecvrerrnreareacnninns Bracket----«-r-reerreeersen. 1
D235 MSO8A0957 XU HaAFAL—R-rrerererrereraren Fixed race (X):- e-rvrerromn- 2
D236 M90906002 %Y 9/64(40)X4.5¢ ===+ r-- Screw 9/64(40)X4.5---------- 4
D237 MSO03A2339 XA =g cerererermreniniann. Cover plate(X)--++-=-=+-x=-- 2
D238 MSOBAQ914 HF—F(X)ercvrerrmeenrunennennn. Retainer (X)---ccvrreeeoenss 2
D239 M91003022 RyhIF b MAX8:-----veervnn-s Bolt M4 X 8----vrrecnreernnns 4
D240 MBO3A0477 YU JRRIN(JYR)-=-rrrveenrnens Rear stopper (Y)::c--ceereee- 1
D241 M95013021 myh)7+I%* LIM3X10-------- - Bolt M3X10----rerrereercnnrs 1
D242 MBO3A0957 YU I3FAL—A(R)----rvvrrereeen: Fixed race (Y/RIGHT)-------- 1
D243 MBG60A1957 XU J4MGL—R-rrrvvverneanne. Moving race (X)----x-=xvereee 1
D244 MSO2A44TT AR/ cerreeerarrnrennrenaeeans Stopper: - rrserrrasaree 2
D245 MSO2A34TT ARG - rreeremreernnennmecnns Stopper-+----rrrrrrerreceees 1
D246 M90439037 SWYEPFA'RY MAXB-ccrrevver Screw MAX8:---creeresennn-. 1
D247 MO1003045 Fyhdr-rvvrrervrirenrennaeanens Nut MA:-orersromesraranaens 2
D248 M90440037 PFATRY MAX1G: - vrmvrerreens Screw M4X16:-----ecreeeneees 2
D249 M95007021 RByAI7FI%& Ab M5X40--------- Bolt M5X40 < -ereerncereanen 1
D250 M91373045 -j-.yli MG st reeeenniiaieiianans Nut MB-cseveenneninneenes 1
D251 MBO3AQTE8 7'/ ghe-rerrrrenseineennnnnss Bracket «---r-ereereorraeracn 1
D252 M95004017 #774/ryb MEX16--«-vvvvevvnes Bolt M5 X 16--revrvrerronnsee 4
D253 MBO3A1523 443U A WRX)-ccovvrercereanss Timing belt (x) ............... 1
D254 MBBOADTT8 A LMHI-cccervreeeneaann. Belt clamper-=--+=- r==sreen- 1
D255 MSO8AI47T ARYNYerrrerararmrarenearannss Stopper (Y)+srrenerrraaneees 1
D256 MS0991002 t7*/ Y R R Screw MAX12-«cenenevennann. 2
D257 MSO03B0957 YU HAF L=R ervenrroeerncnnns Movable race (Y)-+--eceeerses 1
D258 MBO3A1390 XMy gerrvreraraciaaanenn. Driving shaft (X)------------- 1
D259 M98008070 I9%10 5/32- - cceeerriaanann. Steel ball 5/32-«--«-ccvcveeers 62
D260 M95047095 ATYE VI E-4934T - eeneinnn Motor assy (X)--rcerereranes 1
D261 MBBEOAISTT Uk Freeeernrrnnecnreeneenn. Sleeve - errereraraaraneans 1
D262 MBO3AS5339 YHN =4 cvrcecmreacnncnnnnnn Cover plate(Y)--=-teeeveeren- 1
D263 M94003021 myhI7FI4F LbMAX12 - cvvennt Bolt MAX 12 +evrvvrnnrenree 4
D264 MBBOAD4TE AA —Hr-creremrrrneennenneenn. Spacer---trreereerianaaeaann 1
D265 MBO3AT1T58 7 Fhgh-covrrreerremuainieais Bracket (Y)--eevreevereaanoes 1
D266 MSO8A1914 IF—F(Y) - cvrrereemnnninnnns. Retainer (Y)-«crreeeeannenann. 2
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Work holder mechanism
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Work holder mechanism

Fig #8&a—F naE
No. Parts No. & % Description Amt Req
E301 M90408037 SW-PWPFA R/ M4X12------- Screw MA X 12--cvecenannnnns 6
E302 MSO03A0572 W TEN Reereereernieanns,. Spring----cr-rrerrerea e 1
E303 MSO03A0732 EUAHT----ooerreneennnnan. Pin holder-----=+-rrereerenn. 1
E304 M91116002 t74Y" 11/64(40)X8---------- Screw 11/64(40)X8---------- 3
E305 M93002021 Avh)I7+I¥F NIM3X8-------- Bolt M3X8:----xrvvrrnnianen 4
E306 M90103053 MW R H R3-cevrvmemannnannnn Spring washer 3------------e- 4
E307 M90312050 H h R3-revvremnecensecnnnns Washer 3----v-cererernnennns 4
E308 MBO3A0509 YL/AFFf-eermerreerennnnnn. Solenoid mounting plate------ 1
E309 M94003060 LE'U(PH4aX25)-----vvnrrvnrnsee Pin (¢p4X25) - c-rrvrrvnrnnns 1
E310 M90512060 AFy7 'L U4-rcvvvrereenenrenes Snap pin 4------ceeeeiieennnn 6
E311 MSOT1A2910 Y---errermemmrencaenns Linkesreeereraeneaerianneans, 2
E312 MSOTAQS10 )uf-vvvrremennaernnnannnns Link-=r-ccereeerrmeeencanennn 1
E313 MSOTA1910 Yuf--reveerearerenennnnn, Linke--=rereremreranennaeenns 1
E314 M90450050 H'h R 4-cveceecenmaennnnaann, Washer 4-----crreereenecacns 1
E315 MSO01A0267 AYIA4Ab-----vrmvrvreren-s Guide bushing--«=---===------ 1
E316 M94011021 Oyh97+Y%H Ibh MAX8-------- Bolt M4X8:+:-vevrrvrencnnes 4
E317 MSO03A0257 AHIff-ccvcerrereeneninnans Base pressure plate-----+--- 1
E318 MBO3A0802 VM A--vereveenernnnnnean. Guide pin-----r--c-rrereeres 1
E319 M96001060 L£'(6X3T)-rrrrrrreeerrenne Pin (¢ 6X31)---rrermrmeennees 1
E320 M90513060 A+y7'L'U6-----crrevemeeenn- Snap pin Br--=srererrernaeane 2
E321 MS03A3352 Bh—:-crvereerenenennnnnnnnn Collar--------+cceceeecananns 1
E322 M94002060 Lt'(p4aX205)--------vven-- Pin (¢4X20.5)---r=rereere--t 1
E323 M94005060 L /(paXAE)-------rmmvnreree Pin (¢ 4X46)---------v-en--- 1
E324 MSO1A1352 f13—r-rrrereercemnnnnnnnnenns Collar--+--rerrerermveancnnas 2
E325 MBO3EO0519 F3sb YL b -cvervvrennvens: Solenoid actuator------+----- 1
E341 MSOIBO105 AYI (L)----vcrrervrenvnvncn-- Clamp frame (L)--reeemneeens. 1
E342 MS94002021 RyhY7HI4E MIMAX16------- Bolt M4X16++--rrnvecnerrecss 4
E343 MSO1A0154 AHIFUFA4G---rrvrmvrnernens Work holder guide plate------- 1
E344 MSO1A0307 AHITUFL-----crveenmevneenne Work holder guide-«««-+------ 1
E345 MS08A0308 AHYIH f----cvvvmvmnmvenennen Work holder arm=-----«------- 1
E346 MSO1A1259 AYINR-rrerreernnrnnnnanen Spring et 2
E347 MSO01B1105 AHI (R)-«---vvemmcrvnnnnenns Clamp frame (R)- -+« --w=v-=-- 1
E348 MB60A045T Yafh gYrervrrrreennneeecnnns Slider-=----vrveremerrereene. 1
E349 MBO3A0454 AYIY )-rrecvrerrererennnn. Work holder shaft----«------- 1
E350 MSO1A2833 AYJl--vvvevrmerrermannenanannn Bushing:=---rerrrreeeneene. 1
E351 M91055020 OvhITHI4MR/ Ma*4------- Screw MA X 4----rcuvrernnns 2
E352 MSO1A0Q729 ERYNRecvorerrornmmmanane-, Spring: =ttt 1
E353 MSO03A0260 AHINRYHYT------cmvrmnen-. Spring holder-----------+--- 1
E354 M91207016 34 G UYF - cerenrennannn. SCrEW - - rrrrrrrereneaenan 2
E355 M95002021 [yAY7+Y%K bk M5X10------ Bolt MOX10:-=-rrrrvemerrene 4
E356 M90102053 AN AH B R G--vmmrenaaenn. Spring washer 5+ rercncen- 2
E357 M90550050 HhH R 5-cvvrereerrernenaan. Washer 5--+-c---cveeeenenn 4
E358 M91202020 Ryhy7+HY%E IWb3/16(32)X10--Bolt 3/16(32)X10------------ 2
E359 M92074045 PAFYFS----ciiiiiieiieeen Nut M5-----reemeeeeenees 1
E360 MSO1A0702 N RAYIHL-----nomreeenenns Bracket-««-rrrrremrremcecnnn. 1
E361 M90512065 EA APAT3--c-rvneveennennnnn. Retaining ring 3--««-«+v-r--- 2
E362 M94001060 E'U(p4aX134)-----revvrrennn- Pin (@ aX13.4)- - -ceeereennn- 1
E363 MSO1A0705 AN RAYI----c-vrerreeerennnns Spring holder=-««+++-ceeceee 1
E364 MSO08A0272 A4 H----creereermanacins Feed plate--+-+----+-ssreeees 1
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Thread trimming mechanism
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Thread trimming mechanism

Fig #&Bdm3a—F nE
No. Parts No. & £ Description Amt.Req
F401 MBO3E1519 YL/ANHR4F(4baNA)-------- - Rotary solenoid assy--------- 1
FA402 MSO1A0348 YA VEN R--cvereerreneananns, Spring:-t--r-erereraaaaas 1
F403 MSO01A0348 7]1\:/'7 ....................... Shaft- - errrrearensecansane. 1
F404 M95003021 Oyhy7+Y%K MIMEX12------- Bolt MO X 12-----cccrvvnnrens 1
FA05 MSO01A3352 fig—--vcvrrreemcerreneennnns Collar-+ =+ rrerrereesvecacan 2
F406 M95002020 RyhI7+Y¥MARS MEXE------- Screw M5 X 6e--vcevrnveennes 4
F407 M91576045 Rvh)FybMB-----ccvreerennnn. NUt MBrsrrerreecereeenennnn. 1
FA08 M91652020 IR MBX35--crrevrmreennannn Screw MG X 35--vcrreerrrrens 1
F409 M91056004 SW-PWPFA'%Y" M4X10------ Screw M4 X 10-------ccnnnn-- 3
F410 MSO1E0430 AFXUHF 9T 9347 w-vvvvee- Crank complete---+++-«=-=+-- 1
F411 M91004045 OvhHFybM4-----coremennnnen. Nut M4:--reremerreneacnenee. 2
F412 M90301053 AN RY B R4-e-vreeemennnnaann Spring washer 4+ -++-c---rcene 2
F413 M90421050 3h 44 hf4-------revvevmenns Washer 4----ccorreeeneennen, 2
F414 MB60E2519 RA—-4YJL/ANJ3gF-------vnn-- Rotary solenoid assy---+----- 1
F415 MS14A3601 JULJAN MU -eevrenenerees Solenoid adapter------------- 1
F416 M91101015 L7344 9% 11/64(40)------- Screw 11/64(40)------------- 1
F417 M91104045 +yb 11/64(40)--------------- Nut 11/64(40)-----rerrereen 1
F418 MSO1E0351 HhAYAY 20T 9387 -cvvnvr- Cam follower assy-----«--+- 1
F419 MSO1E0975 RyMIUNHPI4T(AT)----wvvvv-- Connecting link assy-------*- 1
F420 MSO08AQ708 N RBH--vveeremranrinnnnnan.. Hook =+ reresreeeerecnecnnnn. 1
F421 M90101017 K LM VY% 11/64(40)-------- Bolt 11/64(40)----+---------- 2
F422 MSO1A2572 YIVEN F---rveomrmeeennnans Spring:--rrrerrrrrreninans 1
F423 M91104045 +vb 11/64(40)--------------- Nut 11/64(40)--------------- 1
F424 MSO8A0454 &/ f---vcvmernennnnennnnn. Shaft----rrrrrrreeranannaaans 1
F425 M91108001 PA%Y" 11/64(40)X5.5--------- Screw 11/64(40) X 55-+------ 1
F426 M91109045 b 11/64(40)--------------- Nut 11/64(40)- - r--mernenr. 1
F427 M95003021 OyhI7+ Y%K MIMEX12------- Bolt M5 X 12-++-cvvncenneen. 1
F428 M90102053 N A H R 5-cvverrrrmmnnn.. Spring washer 5---+=-+-rs-- 1
F429 MO9O0550050 H# B R 5evevcvermmaenaannn, Washer 5----ceerrrenneeeanns 1
FA30 MSO1A1392 ARIF DT (1)--evrrermeennee. Knife driving crank (1)-------- 1
F431 MSO01A2392 FRIN YT (2)---vvvvrrmenness Knife driving crank (2)-------- 1
F432 MSO1E1975 OyMNIURN)I§F---vrecverennens Connecting link assy--------- 1
F433 M91101017 & MMUY% 11/64(40)-------- Screw 11/64(40)------------- 1
F434 MSO1A3392 AROF YT (3)rrrrrrrevvnvnnes Knife driving crank (3)-------- 1
F435 M91214015 £33V 4 9% 3/16(28)-------- Screw 3/16(28)------cveve- 1
F436 MSO1A5454 YUNIXY J-recerecnrernennnn Stepped pin- -+ -rrereeeeee 1
F437 M91222001 J#K IHFIARY MEXE----------- Screw M5 X 6----rrrevnneenns 1
F438 MSO3AI1010 YUy ---emmmemmmem e n Link-=-scrvmremmmnnaannna.. 1
F439 M90513065 EN4RAT25--rrvrrrerennenes Snap ring 2.5 1
F440 M91129015 L334 4U9Y% 11/64(40)------- Screw 11/64(40)-«------x---- 1
F441 M96004052 F3HH'R 6----c-vvvrmmecnenn- Wave washer 6-------------- 1
F442 MSO03B0838 AP JARYIRT-vrerrvnennnns Movable knife assy----------- 1
F443 M90906003 vVLt7%Y" 9/64(40)X3.2------- Screw 9/64(40) X 3.2--------- 2
F444 MS14A0838 ITAAR-c-rncrrernrernrecnne, Fixed knife-+----------------- 1
F445 MA10B2476 AN —H-JRJY---vvmvvrnnnnnns Spacer- - rerrarrarearaaas 1
F446 MBO3A2339 i\ —cececrrernenranannannnnn CoVer- - rrremranraarannans 1
F447 M91007045 F9pb4- - ---vvvermeeeeraenan. Nut 4eccereerercernraneanann. 2
F448 M91054004 SW-PW7'39{FA %Y M4X8-- Screw M4X8--------rmvrrenee 2
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Wiper mechanism
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Wiper mechanism

Fig &aa—F B

No. Parts No. an A Description AmtReq
G501 MSO01A0980 lj,f,\ et itaataresecasaa s Wiper ........................ 1
G502 M90905015 EFR/ 4 UVF--v-meenmernnnn-. Screw: - -trararraraa 2
G503 MSOTATII0 oherrerenmnnmnnnninnnnn..n. Linkesevrereeeeereaonrronanns 1
G504 M90906002 E73Y" 9/64(40)X4.5--------- Screw 9/64(40)X4.5---------- 2
G505 MBO3A0DG50 [V —:rcreeerremnnenecnnnnnn. Wiper crank--------+=scrnne 1
G506 M90802003 Vit7%Y 1/8(44)X45-------- Screw 1/8(44)x45---------- 2
G507 M90873045 FybM3-----veereerrnaan.n. Nut M3-c-ceeerrreninnnann. 2
G508 M90103053 NWARP DR 3-errememmmnannnann Spring washer 3----------c--- 2
G509 M90311050 #h R 3--cvvvemereeannnnenn, Washer 3------«+reercenrann. 2
G510 MBO3AQ60T TN —ARF—rrevermrenannnenn. Wiper adapter---------------- 1
G511 M91054004 SW-PWPFA' R M4X8--+----- Screw M4 X 8----rverecreeres 2
G512 MBO3A0626 ——pAH =P --cveeeenemeaaan.. Finger protector:-:-+--=-+-+- 1
G513 MBO3E2519 A—4YYL /AR --rrrrerceeennes Rotary solenoid assy--------- 1
G514 M91102015 EFAY G UYF-crrrermvvnernnn. Screw 11/64(40)--------+---- 1

13
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Lubrication & Detector mechanism
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Lubrication & Detector mechanism

Fig #&f&a—F BnE
No. Parts No. & & Description AmtReq.
H551 MBO3A3339 AN 73474 —9%)--------- Cover assy (with buzzer)----- 1
H552 MBO3E0270 AU& 4UA4yFIsT----rrrvon Halt switch assy------=-----" 1
H553 MB60A0915 YR AU weemrrereeeranss Ring-«-reorsermermrmraeaenenns 1
H554 M91058004 SW-PW7'734+A' 2 M4X6: - Screw M4 X 6---crerenrerces 4
H555 M91054004 SW-PW7'374FA % MAX8--- Screw M4 X 8- -evrrrnernnnns 8
H556 MBO3A0485 AAYFH f-+rvcrvrrreneracennn. Bracket--+-c-reererenaamnsan. 1
H561 MBG61EQ408 YHU a4 -vvreereavaaenn. Detector bracket (Y)---+----- 1
H563 MB60A4339 YHUYaUdfhim —---vvvereeeenes Detector cover (Y)----------- 1
H564 MB60A0406 * tYA4yFE2R-AOQ1--------- Detector =« -r=evvrrrereene 2
H565 MBO3A0508 Huyaydh—7 M(Y)----r-vvv-e- Detector cable (Y)----------- 1
H566 MBGOAOG39 Ry fHrerveemeerennernnnanns Holder plate--+-=:--reevenv-- 1
H567 M90861004 SW-PW7'774FA % M3X8:-- Screw M3 X 8----verereurere. 4
H568 MBO3A1508 fruvaddh—7" b(X)---------- Detector cable (X)----<----- 1
H569 MB60A0408 Fuyayd - rrrerrverrencenns Detector bracket (X)--------- 1
H601 MBO3A0688 N'{7 (hyI)L=500----++------" Pipe =500+ +--=-sereennr- 1
H602 MBO3A0148 EE(hYIIL=T40-------+-cveves Oil braid L=740+-+----------- 1
H603 MBS0A1780 HRAA ---vcerererrrrneraennnn. Holder-«--« -+ errerecmencnaa. 1
H604 MSOTA1740 Jxjbp-crecrervreevnranannnan. Felteorrereorrerrmaaaanananns 1
H605 MBO3A1688 N7 (LUtYhs)IL=200--------- Pipe L=200:---------mcrevee 1
H606 MBO3A1148 ¥ (LUtYhIL=300---------- Oil braid L=300:--«+-«ccc---- 1
H607 MBO03A2688 N 47 (979 -II)=340------- Pipe L=340- -« +cce--arrreees 1
H608 MBO3A2148 Lt¥()7Y9-II)L=500------"--- Oil braid L=500-------------- 1
H609 MS14A0740 Jzjlp--vvrvvvreerrcaneeraaesn. Felt--ccecreecranrmnnnnannnns 1
H610 MSO1A9796 HRILA ---c-c-mcrrreereennnenn Holder-«-«+--ccsrereccenaca.. 1
HE11 MFB0A5740 Jxjlh-crvcerreremrerareanens Felterrrrrenmmmrmmnaaaenaenns 1
H612 MN10A0135 77'FVFKB30:-------vvvvessee Oil gauge-------=eerrreee-ne- 2
H613 MBO03A3688 ,\°47°(b7.-’-j])‘_=240 .......... Pipe L=240: -« cscerreecnees 1
H614 MBO3A3148 Et¥(h¥-FH)L=400------------- Oil braid L=400-------------- 1
H615 MSO01A8796 ;1;“,9‘ ........................ Holder=--«-+-erreecenacnncans 1
H616 MBO3A4688 N47°(h¥-3%)L=300---------- Pipe L=300: - ---creveeeenns 1
H617 MBO3A4148 EE(HV-3%)L=450------------ Oil braid L=450---+------- 1
H618 MSO3A0688 N A7 ---rrrerrrrnaancnnaann. Pipesr-rerreermrecsrsecnenans 1
H619 MSO08AQT740 Jxjlph---crrvrrermmcerrcennnn. Felt-----vrmeerneamneennanann 1
H620 MBO3A5688 N47'(h¥-t4))L=280--------- Pipe L=280:------scerreen-- 1
H621 MBO03A4148 tEMV-£41))L=450--+------- Oil braid L=450---+«--------- 1
H622 MBO3A6688 N47° (M9 9-+ML=70-------- Pipe L=70-----x-errereeeees 1
H623 MBO3A5148 E¥(977)-+HL=180 -+ Oil braid L=180-«-+----=----- 1
H624 MBO03A7688 N A7 (NJK™H)L=400---------- Pipe L=400----«--r=-crsrnres 1
H625 MBO3A6688 EE(MWJFHIL=700------------- Oil braid L=700- - «-«rsreu-- 1
H626 MS14A0780 KIA -----cmreremmrennans Holder«----+ =+ rcsrmerreeen. 1
HB627 MFB0AODTA2 J8-rvcrmrernecneninacnenennn, Caperrrerrrerrrerrnaannenans 1
H628 MF10A2740 JTjUp---cvrvrernrnrmmnennenns Felt-r--rreecraenrseaesnneans 1
H629 MSO03A1741 ;t-‘;l,g‘ ........................ Holder-- -+« == ceeveneeesnn 1
H630 MS14A1620 F40U9)y7'NK-4N------------ Nylon clip NK—4N--:--eruen-e 1
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Cable component
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Cable component

Fig &Bama—F B
No. Parts No. & A Description Amt.Req
J701 MB60A4780 1—F779YaPG-13--- rcvvrers Cord holder------------------ 1
J702 MB60A3780 1—F7'9y»aPG-9----r--------- Cord holder--------------:--- 2
J703 MBO3A3339 PN UAN —---reerrerreeneenns Cover: - = s mreraranranae 1
J704 MB60A0366 X497  NA-407------cvrev--- Screw adapter--------------- 4
J705 MBG60A2352 AA—# NB-400-------------- Spacer: - e rrererraraneatans 4
J706 M95003096 PN AT -ecrreeiriaininnes Print circuit board----+------- 1
J707 MBO3A1601 JRHAR)YE 4G cvneeneennennn. Connector panel--«-«++++++-+ 1
J708 M91054004 SW-PW7'374FA 2/ MAX8:-- Screw M4 X B---evvereennsnn. 7
J709 M91057004 SW-PW7'33{FA %Y’ M4X20-- Screw M4 X 20--------rmne--- 4
J710 M71725402 H—=7IM(Iya—4)----rvvvrnn--- Cable(Encoder)-------------- 1
J711 MBO3A0780 KA ------vrmermcmaeeean Holder- -+ esrerrronmnacnarnnnn 1
J712 M90444037 SW-PFA R/ ' MEAX12---------- Screw MAX12:« reeeeeanenens 2
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Table & Stand
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K F— 7ILE&R
Table & Stand

Fig #&a—F BE
No. Parts No. ) 2 Description Amt.Req
K‘] M803A0595 -7-/4& ........................ Table top .................... "
K2 MB60A0719 t#—’;‘!/ ....................... Drawer--+ -+ cetrreeennencas ;
K3 MBGOA3957 b.—}b ......................... Rall .......................... !
K4 M90406040 PH3E94Y" p45X38-------- Wood screw ¢4.5X38--------

K5 ~ MBBOAO368 FHRF—rr-rrmrrrmrreeensenss Caster-------rsmsmmmserenne

K6 M90503041 PILEIRY $5.8X32--r-cvr-- Wood screw ¢58X32--------

K980 MBOSEO“ 50 *‘17759-} .................... Leg assy .....................
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Accessories
Fig ma—F BE
No. Parts No. & 2 Description Amt.Req.
L1 MBO3EQ776 l\.ll'l“hl\'_ .................... Belt cover --+- -=rrreonsnnae 1
L2 MBO03A2601 A JLMIAN—MYFLE---crerenn-- Bracket------r-ererrreacacnn. 1
L3 M91056004 SW-PW7'374FA 2/ MAX10-- Screw M4 X 10----rrrereennns 5
L4 MB60A0DSE0 FIgnyeercereearenaneaeaan. Hinge--=+--xroremrerernannns 2
L5 M96009021  OyhITHU%k LEMEX16------- Bolt MBX16+ -+« -+ xvreeenes 4
L6 M96020021  OyhH7+V4HK LMEX55- -+ - Screw MB X 55+ -+ -« reneens 4
L7 MF40EQ193  AMITH 49T ---mverrvneeees Cotton stand assy.----------" 1
L8 MFOOA0B08 Y TP ) rerrrenrcnnnnn. Screw driver (large)---------- 1
L9  MF10A0149  FTFHYer-rrrerrenmenrennnnn, Oiler with il === -===-=-==---- 1
L10 MQI10AO734 L 2 fN —--rmeeerereemennnns, Polyethylene cover----------- 1
L1t MS08B0613 PMy7’HHI---cv-errennnnnnn.n. Head stay:«-:-«-=+=retcess- 1
L12 MBO3A0139 A4ANY-rrrremei e, Oil pan-----r-=r-mrrmreceenns 1
L13 MSO1AQ0777 VA JLMMBO----vvemeeennnnaan. V-belt M50 - - +-rrevrrrreennen 1
L14 MSO08A2776 A MIN—(S)-evvvrrennreennn. Belt cover (S)-----+--rrvvrene 1
L15 M90401041  YAEJHY 45X20------------- Wood screw 4.5X20- -« -+ -- 2
L16 M90625050 b b /I O DR P R Washer G-+« sceereerancncan. 2
L17 M90624053 WA RG e Spring washer 6-----=-------- 4
L18 M90630050 (WVEY b/ I SEET TP P PR Special washer $6.5% ¢18-1.2T-- 4
L19 MO1571045  Fypferccrrererrrrrrrseenannn NUt MB:- = recrreernrmnrnrenss 4
L20 MB60A0419 KUy Lh---cveeemrereannns Rubber cushion=++++-=+--=«-- 4
L21 MBO3AOFSW 79hA49F(PLK-BFT-3)------- FoOt SWitch= = s esresnsssens 1
L22 MFO1A0565 AIMFatqy -cereeeeeenrenns Speed command disk adjusting plate 1
L23 M97319099  #—7"M(Zaasyua ). ---ev-- Cable(input signal)--««------- 1
L24 M97320099 =7 M(JLIAF)-crvvverennnnn. Cable(solenoid)- -« -« ===+ ---- 1
L25 M97318099 5-7 MH-K'E-47Uh"Y)----- Cable(servo motor)----------- 1
L26 M97321099  H—7 M(NILAE—H)--w-vncnne-- Cable(pulse motor)- -+ -+« -« i
L27 MBO3A0437  RAEYA{R - eereeerenennnnnn. Standard pattern table------- 1
L28 MBB0A020T  AUYalyhfq -« rerenemeennnens Cord tig:----rrrrerrerearuees 2
L29 MBE0ADA20 IFAY -wvrvrerrrennnnnnnnnens Tie holder-- -« = cx-cneruees 2
L30 M90306041  TINENAY B.AX1G-w--errerrens Wood screw 3.1X16-- -+ -+ 4
L31 MBO2A1608 % ITU(Y3)-rrrrvnnenrses Screw driver (small)---------- 1
L32 MBO02A0608 Y VTU(Faf))--rvvvrrerrnen-s Screw driver (middle)-------+- 1
L33 MSO1A1976 AyAIR OLUF 4--ovvreeeennnes hexagonal wrench 4---------- 1
L34 MFO1A0976 OvhYF HLUF 3---vvvvrnernen. hexagonal wrench 3---------- 1
L35 MF90A1976 OvhIKILUF 25-------cv---- hexagonal wrench 25--------- 1
L36 MS10A0976 AYAGKILIF 1.5----cvvennee- hexagonal wrench 1.5-+------: 1
L37 M9O0513065  EAARAT 25+ -emnmmennnnnn Snap Fing 2.5+« rererencns 5
L38 MVI4AT128  3/UN) DPX5H#IG -« ---vvene- Needle DPX5#16 - <<« --«+--- 4
L39 MSO1A0123 B - -rrerreiiieiaianan, Bobbin:-« s sesrmranraanan. 3
L40 MSO3A0417 T ATARTEIY)----veevveenne- TirEe == vveennneeeennnenannenn 1
L41 MB60A0990 YATAIOYE' —T qRY-----vvv--- Floppy disc (system)--------- 1
L42 MBO3A0990 N4—U7AyE’—F 4Ry --eveve--- Floppy disc (pattern)--------- 1
L43 M90001043 AFYT rrreneemeniaainiin, Staple--=t-srrerecrirraeenns 7
L44 MMI0A1479 ANt INHH 10X14----cnenn-- Spanner 10X14------renv-vn 1
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M 7> 3>8—Y
Option parts

Fig #&&I1—F Ne
No. Parts No. s 2 Description Amt Req
M1 MSO03A0101 NJ44(IAE/AN)P1.6-------- Needle plate ¢ 1.6-----+<----
M2  MSO03A2101 AM4(FYE/3))p26--------- Needle plate ¢2.6---+--+----
M3 MSO01A1120 +hh'¥ B(FYE/3))------rve-- Inner hook: =+ == +ce-rrmereenns
M4 MSO01A1616 TAL YA I(PYE/AD)--------- Hook retaine---+-====+t=«==«"
M5  MF82E0210 %74 MFIntvX(FyE/3m)------ Thread tension regulator assy- - -
M6  MSO4E0109 ¥ a9y hUN AAHI(H3)--------- Cross type bartack frame-----
M7 MSO01A4257 A9U48(T' 309 -5 4)---cvvvvers Feed plate (blank-large)------
M8  MSO08A1272 A9NA4(T 309-30)---vvvn--- Feed plate (blank-small)------
M9  MS04A0272 F9NAC/ 1Y -A)-evvrennrse- Feed plate (cross type)--+----
M10  MS04A1272 9Y49(/ 20y -B)-rr-renvenns Feed plate (cross type):------
M11  MSO08E0105 AHI(anhyan)-------rvee--- Clamp frame assy (small)-----
M12 MSO08E3105 AT AhyA))---rvvvvnrreees Clamp frame assy (large)-----
M13  MSO08E1105 AHI(A)VYAHYAY)-----nvvreen Clamp frame assy =---------"
M14  MSO08E2105 AHIChUR A-yY f)-ceevrreee-- Clamp frame assy (blank)-----
M15 MS08A0105 AHI(ALML—7737)----------- Clamp frame assy =+«-=-:--*
M16 MS08A0257 #4Y43(J4 4-A—Lybtd)------ Feed plate (blank)----<<-----
M17 MSO03A3259 AHINHKP40-----vvvrverne-- Spring 4.0 ---csrrreersrans
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